@ KIKUSUI Part No. Zl—901—020,|\|ﬂ0§;232;

Instruction Manual / EX#REHEEE
Bracket/ 754 v b KRB150

Parts list / R

Check that all parts are included and that the parts have not been damaged during transportation.
If any of the parts are damaged or missing, contact your Kikusui agent or distributor.
H@EHNELRFEINTVWED, BELTVWRWLWHIERL TLIEE W, A—. BEXETRE
DNHEDXLES, BATCEFHLEEEFRICEAVWEDELLEW,

Z
o

. Name / &&i Qty / &%
Bracket/ 727 v k (R) 1
Bracket/ 73547 v b (L)

Bracket top/ 75U v b kv

Bracket bottom/ 75 4y k7R k A KRB3, KRB150
Plate / 7L —k (15 x 360)

Flat head screws / M1 U (M4 x 20)

Flat head screws / M1 L (M3 x 8)

Oval countersink screws / JLIM1a U (M5 x 14)
Screws with SW/ 12 U SW{F (M3 x 10)

Finishing washers / 71 77w ¥+ 5CW

O O N O|B|WIN|F

AN A NBANR R

=
o

Bracket Installation / 724 v M LD {317

Remove four foots on the bottom
panerl without fail.

PLZ603W, PLZ1003W Only EEOH 4 AFRIE. BIALT
PLZ603W. PLZ1003W D J* <IEE W,

*For an instrument with handles

To remove the cover of the handle, put the screw driver in the

gap, and twist it.
I\ R ZE DIEERDIBE

INY RILDOAIN—F. FEOHNRSA/NZEZRD 4 ULIRIC

ANTETEANKT,

/\ CAUTION /x5

The instrument may fall. Install the suitable support angles applying to the I I
| mz |

used rack system to support the instrument.

BENETI2BNNBNET, FATZTYZICHEALLEYR—RT  suponange

VIIWEBRDMITT, FAFZZRHLTILE N, YIR=K 7T
KIKUSUI ELECTRONICS CORP. FKEFIEHKASKE
1-1-3 Higashiyamata, Tsuzuki-ku, Yokohama, T224-0023 R A FXEILH1-1-3
224-0023, Japan - FOZA [BEFEIR—I A7)
Tel: +81-45-482-6353 [=]:2k =] 045-593-8600 F fn;EI
Fax: +81-45-482-6261 ; [Sf858] FH10~12,13~17 %E
www.kikusui.co.jp/en [=] www.kikusui.co.jp =




	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	CAUTION /注意

